< |
LV
001 002 003 004 005 Conne?:?ii ive
Main Frame U Plate| Connecting Plate Left vertical Plate | Right vertical Plate Console Holder fixin Plgat‘()ep
1PC 1PC 1PC 1PC 1PC 9
1PC
007 008 009 010 011 012
Connecting Pipe Strengthening plate Base plate Side plate Sensor fixing plate | Console fixing plate
1PC 1PC 1PC 1PC 1PC 1PC
— ﬂ
P e A ) — !
pra ’ /" —~_
',’ . / ] // /
7 AN // \
AN \\ ~ / 7 Y
013 014 015 Pull R?g small Bearin Oll-garance 018
Pulley seat Handle Handle seat urle Sg acer Pull Rope
PA PA+TPR PA bom $20-08'8.25 ®474000mm
2PCS 2PCS 2PCS 4PCS 8PCS 2PCS
/] i >
| V ra N
| / y
| /
|
| / i
| y ‘ 2
|
|
| o
|
| >
|
|
019 020 Bun eeofgrd small 022 023 024
Bungee cord Fixed seat 9 ulle Console Front End cap L Front End cap R
®4*4000mm PA o O,\’A’ qaés*g SI5702 PP PP
2PCS 1PC 8PCS 1PC 1PC 1PC




~ / N / N N
LR\ ke \
N — Q '
| NG
| ) R z
\ N ~ = |
— A
025 026 027 028 029 030
Wheel For Moving Winding wheel Shaft assembly Bottom board Bearing Foot pad
JE348- 50*6*21.5 $64*D40.4*79 P17*D110*247 1200*600*25 1600327 TPR+PP
2PCS 2PCS 1PC 1PC 10PCS 4PCS
\
/
033 034 035 036
031 032 ) .
) Flywheel Cover Flywheel Cover Fan adjustment Fan decorative
Bearing Cover Tube plug
TPR PVC 2550 Front Back cover cover
1PC 1PC ABS ABS ABS ABS
1PC 1PC 1PC 1PC
- o
S ) ) —
| G M \ \
‘\ A\ Wl & \\ \\\ =S
\&T1 4 g\ \ \ o (
L |12
\ ir | N N /w - / _ )y
N\ <= ////z/ N . f / S
©
037 038 039 040 041 042
Flywheel . . Sensor magnet Mesh plate One-way Bearing | Long Spacer Sleeve
i Counterweight Disk .
Nylon+fiber 1PC ®8*2 Stainless ®35*16,HF1716 0OD20*ID17*32.5
1PC 1PC 1PC 2PCS 2PCS
- éaﬁ\
\ e ~
‘ /
: \ |\ H
/ - o
\
AN
\\ |
/
043 044 04.5 046 047 048
Wave washer 6003 Bearing rubber . . .
Short Spacer Sleeve 65Mn OD23*ID17.1* sleeve Sensor Wire VR VR Connecting Wire
0OD20*ID17*24 ’ ' L=750MM B5K L=550MM
2PCS T0.3mm Rubber,®40*12.5 1PC 1PC 1PC
1PC 2PCS




049

Damper Plate
$50%2.0
1PC

050

VR Fixing Plate

90%54*2.0
1PC

051

Bolt
M8*80
2PCS

052
Nylon Nut
M8
7PCS

053

Bolt
M8*35
4PCS

054
Bolt
M8*70
1PC

055

Console Screw

M5*12
4PCS

056

Washer
OD16*D8.5*T1.5
10PCS

057
Washer

0OD13*ID6.5*T1.5
10PCS

058

Nylon Nut

M6

14PCS

Spring washer
1D6.5*T1.6

059

18PCS

060

Cross head screw

M6*20
8PCS

061

Bolt

M6*40
2PCS

062

Bolt
M6*12
34PCS

063
Self tapping screw
ST4.2*L16mm

12PCS

064

Self tapping screw

ST4.2*L25mm

2PCS

065
Bolt
M4*45
1PC

066

PP
2PCS

Mesh locking block

067

Hex nut

M4
1PC

068
Cross head screw

M5*10

8PCS

Cross head screw

069

M5*75
4PCS

070

Hex nut
M5
4PCS

071

Bolt
M8*15
5PCS

072
Thin nut
M8

4PCS




073

074 075 076 077 078
Cross head screw Self tapping screw Washer Lock nut Lock washer Bolt
M6*10 (Head ®12) ST4.2*L12mm OD18*ID6.5*T1.5 | ®27*M6*11.2*T1.2 M8 M6*30
2PCS 5PCS 4PCS 8PCS 8PCS 8PCS
] L
\\ “ \ \\
N
\\ ! |
079 080 081 082 083 084
Self tapping screw Washer Washer Washer Allen Wrench Spanner
ST5.5%20 OD16*ID6.5*T1.0 OD25*ID13*T1.5 0OD20*ID8.5*T1.5 S4 M10*2.0*87
4PCS 8PCS 1PC 1PC 1PC 1PC

085
Packaging auxiliary
tube
1PC




